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Company Name @ =8 A \voeV il e

Project . Electric Express Train, from Al Ain Sokhna to Marsa Matrouh o /N0 /YA ge

Report Date : 12-10-2023

Report No : 66

Location :Slop Protection Left

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350 OPC

e ; A Densi Ave.
o = = Location Welght V\?e\:ght PR Load Strengt;'l Strength Parcge
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Company Name : s 3o AL LY AL L
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 10-10-2023
Report No : 61
Location :Slop Protection Left
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350 OPC
: : —
e S0 ?f il . Weight AYO Density | ) oad | Strength e Percentage
Casti | Testi D Location (gm) Weight 3| (kN) (Kglem?) Strength % \
L _astl_ng | esting ays g9 (gm) (gm/cm) . g (Kg!cmz) e 4\
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Company o~
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date :02-11-2023
Report No : 85
Location :Slop Protection Left
COMPRESSIVE STRENGTH RESULTS OF CUBE 15™1 5*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350 OPC
Dateof  Age ... | AVG  Density Ave.
B - - — 1 e bcaentions Weight | \n:’:\::ht Sy . Load Strength Stren g1.h Percentage
Casting Testing  Days (gm) (gm) (gmicm)® (k-N) (Kglcm %) (Kg/cm?) %
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh VBN 1D o

Report Date : 31-10-2023 ALTALLTAMLS

Report No 179

Location :Slop Protection Left

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350 OPC

Date of Age : Weight AYG Density Load Strength Ave. % Percentage
. ; Location Weight 3 ,. | Strength o
Casting Testing | Days (gm) (gm) |(gm/cm) (k-N) | (Kglcm’) (Kglecm?) °
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Company Name : 1w s 3,3

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 07-10-2023

Report No : 63

Location :Slop Protection left

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C 250/350 OPC

_Dateof [ Age | ' ;| Density ctrenan | Ave.
L2 - ge | P Weight | AVC [ 2enslty | o4 | Strength StAve th | Percentage
, . ocation Weight 3 2 reng 0
Casting Testing ’ Day (gm) (gm) (gmi/cm) (k.N) (Kg/em®) _ (Kg!cmz)i )
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Company Name : &y (o T R
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh »y0 /242 sl
ReportDate  :29-10-2023 |

Report No : 77

Location :Slop Protection Left

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350 OPC

- l 1
S e Location || - Yieidnt V\fggGht RSeS| e SERIgE \ Stfg:éth Percentage |

Casting Testing | Days (gm) (gm) (gmicm)® | (k-N) (Kglem?) | (Kglem®)| % ':
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Company Name : tmwjs: (3,4 VReen 1 G
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh sVa/\8a/vva,; -
Report Date 1 28-10-2023

Report No B G |

Location :Slop Protection Left

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C 250/350 OPC

2 h Ave. |
E Date of Age _ Weight V\z\:eht Load Strength Stren gth \ Percentage\
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S '.I \
7979 \ 775 \ 351 & \
St. (495;;3)0) \ \ \ '.
: (495+ i | 135
| 30-9-2023 28-10-2023 28 St. (496+400) 8220 8078 1 2.39 \ 721 \ 327 \ 337 i'.
| : (496+500) 1|
‘ 8035 \ \ 735 \ 333 \ !\

3 El Malek El Afdal Street
Zamalek, Cairo.
lel.& Fax : 27367231 - 27363093

Jadd et S 7
A3 - Sl e i1
TVPAY QY - YYPIVYF) 5 ouSla + Geadd

ACCREDITED
Toating Laportoiory www.cel-egypl.com

CamScanner 4 iss degaaall


https://v3.camscanner.com/user/download

Cormpany Harme

CEL R

Corarrertltents B ragghesosoetbrigy Bhesrevnnis 22/ whvesraterrion 1)"‘ s

oty et AN S P '| o .‘J ol fmind
/ ; 2 o

g4 S TIN 1 °
‘__#___________.__-—J

A e b J‘fi ‘

——

‘ ""'i"’i/:"
: Flactric B zpross Train, from A kin Sovhna to Marsa Mateoun

Projoct
poport Date ABAO6-202%
Foport Mo 11
lLatation Blop Protection Loft 51, (495+800) & (A95+547)
COMPRESSIVE STRENGTH RESULTS OF CURE 161515 CM CONCRETE SPECIMENS
Miz 1D . € 250/250 OPC
p ity fove.
Dats of Lo Location i V:;YGM Density Load  Strength gu:::gm Percontags
Casting Tosting  Days “ (Kg) (Kg) (grlem)®  (KN) (Kglem’) (Ko™ %
IE
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Project

Report Date
Report No
Location

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
:19-06-2023

13
:St. (495+800) : (495+860) Slop Protection Left
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COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C 250/350 OPC

~ Dateof Age N | Density | .
e ge : Weight AYG l_en;;_ity_i Load @ Strength . Percentage
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Company Name : a5 (o4

Project - Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date :10-07-2023

Report No 14

Location :Slop Protection Left St. (495+800) : (495+868)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15"15 CM CONCRETE SPECIMENS

Mix ID: C 250/350 OPC

I Date of Age . AVG \ Density Ave. !
= == _hee Locad Weight Weight Load _Strengﬁ: Strength Percint.
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh T elalt Y gl
. -06. VAT L
Report Date :13-06-2023 o st/ TV LW
Report No 104
Location :St. (495+868) : (495+920)

COMPRESSIVE STRENGTH RESULTS OF CUBE 151515 CM CONCRETE SPECIMENS

Mix ID: C 250/350 OPC

D 1 -
e o.f Age . Weight Vb Density | |oad  Strength AVE. percentage
; Location Weight | . .. Strength - T
Casting . Testing | Days (Ka) (Kg) I(gnu’cm) N (Rglem)  ojemd) o
T St. 8170 | i| 843 291
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Project Electric Ex '- it
Press Train, from Al aj s L Y8 /0 /YAy a
Report Date :03-07-2023 N Sokhna to Marsa Matrouh —
Report No :08
Location :St. (495+353) . (495+920)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
MixID: ¢ 250/350 OPC
Dateor =~ T aAge| ight | AVG [Density | [ T ao T
Location | 'Weight Weight Load Strengtzh Strength  Percentage
" . 3 | )
) .(?a'_s_l_tmg__ Testing | Days (Kg) (Kg) |(gmicm)’| (kN) | (Kglem?) (Kglem?) /o B
St. 8150 692 M3 |
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Capeary Name D WA A et
SN - Bleciric Express Train, from Al Ain Sokhna to Marsa Matrouh
Tt T2 (0082023

St (435+920) @ (495+980)

CONPRESSIVE STRENGTH RESULTS OF CUBE 15*15"15 CM CONCRETE SPECIMENS

Wiix ID: C 2507350 OPC

Ave.

T T T T E| - . |
__ Dsmor e | weignt | VG DenSV 1oad | Strength | Percentage
" _ " Location | Weight | 3! . ,. | Strength -

Casting . Testing  Days . (Kg) (Kg) | (gmicm)® (KN} (Kglem) | ajem?) | fa
e e e —————— | — = T = = I s |
| St. 8340 | . 592 | 268 |
3.6-2023 mianss | 7 [N ame \ 8281 | 2.45 722 | w02
| (495+980) 8276 | L ess | M2 | e
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Company Name : 225 @54
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date :11-06-2023
Report No :02
Location :St. (495+920) : (495+980)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350 OPC
[ Date of A — T
I| ot s . Weight Load | Strength Ave Percentage
1 Casti Testin Baua Location (Kg) el (KN) \ (Kalcm?) Strength %
asting esting y (gm/cm) ‘ . t’. g (Kglem?)
St. 8256 567 | 257
462023 1162023 | 7 |W85H92001 go5g 612 | 277 274 110
(495+980) 8358 635 \. 288
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: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
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Report Date :04-07-2023 W
Report No 107
Location :St. (495+920) : (495+980)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*1 5*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350 OPC
. Date of Age Weight AYG Density L aaid Strength s Ave. "
! ] 1 : Location (Ka) Weight 3| (kN) (Kglem?) treng g
{ Casting Testing Days g (Kg) (gmicm) P g (Kglem?)
| St. 8326 913 414
| 4.6-2023 472023 | 30 |W“95*92001 gpqg 8261 2.45 781 354 368

(495+980) 8248 745 337

—
g

)f;. 28 _)- |

Percentage |

%

147
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Company Name : sae 3 3,2

roject - Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date :04-07-2023
Report No :06
Location :St. (495+920) : (495+980)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350 OPC

Date of Age . Weight “i:\VGht _Eﬁrlsiti—'l Load | Strength St?::éﬁ\ Percentage
| ) Location eig -. 2 2 %
Casting Testing | Days | I i (Kg) (Kg) (@ m/cm)” | [ (kN) | (Kglem’) (¢ qiem?) o
T | | ' 7862 :| 836 379
2023 | 4-7-2023 | .‘495+92°) 7788 7866 | 2.33 796 31 354 142
3-6- ' ' l : N
,I i |(495+980)| 7947 1 r 712 | 323 S S

Note: ciiall dalles 5 331 L85 f dins 22 Jazall g Joanll Aacs) 32 SlaSall 2165 5

e
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Project - Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 21-09-2023
Report No : 40
Location :Slop Protection Right
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350 OPC
e S EEEEEEEN | T = = I Ave. i '.
T ——-'—['E?_o:_——‘—']—’l file : Weight AYG . Densty Load Strength \ V€ | Percentage |
. i " Location Weight % K.N) Kalem? Strength | o \
Casting | Testing | Days (gm) (gm) | (gmicm) (k. 3 _( glom )__\ (Kglcm?) A |
| | 8003 630 285 | "t.
IR =1
14-9-2023 21-9-2023 \ 7 | (495+500): | 8005 8056 2.39 283 ‘\ 285 | 114 '5
| (495+580) __J\.. S '\
l L 8160 634 287 \
L A
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date T 14-10-2023
Report No 164
Location :Slop Protection Right
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350 OPC
e ey [ T 3 T
e =2 Ag_e_ﬁ : Weight AVG | Beneiy Load | Strength Ave. | Percentage
Casti Testi D . Location (gm) Weight 3| (kN) K lem?) Strength || %
| = esting | Days | " (gm) | (gm/cm) : g (Kglem®) |
8164 \ 914 { 414 ]| \
\ | J
! St. (495+500) =.
16-9-2023 | 14-10-2023 ‘ 28 . (495+580) 8129 8157 242 1035 \ 469 \I 421 ll. 168 \
‘i | 8178 | 840 \ 381 \ | \
i — | B S
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Moot S leatrio b xpross Traln, from Al Aln Sokhna to Marsa Matrouh

Report Date CAD0D2020
Report No N1
Lovation Slop Protection Right

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*16*15 CM CONCRETE SPECIMENS

Mix 1D G 2807360 OPC

Date of LA t | ;

ate « | ge Wolght AVG | Density Load | Strength Ave Paicantige

Castl Toatl D Location (gm) Woight 3| (kN) Kalem? Strength o

anting onting : ayns ] (gm) (gm/cm) . (Kg/cm®) (Kgfcmz) o
' ‘ 8119 563 255 |
| } St. |
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Project . Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 18-09-2023

Report No : 37

Location :Slop Protection Right

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350 OPC

Dateof | Age | R /G | Density ' A
L o ____.___.l- ; \ Location \ Vielghy V\?e\:;;ht § e Lo Strength u';ng"\e ..er:age
i ‘ 3 (kN %
casing  Testng | Days | | o | g omeny’, E EEE g
[ | |
!| 8194 | 559 253
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11-8-2023 18-92023 = 7 | (495+580): 8069 8134 | 241 | 554 251 253 103
(495+sao) ’l. =, . _
i | 8138 & '._ 599 2n
— — — i S I | < [ — G | T e
Note;a;,m&m‘,sstwydp,ﬁwi,w&u\xawtwg
L RCTR
PN - S

TYPAP-AY - TVFIVIr) | S
www . cele

- MMalek Fl Afdal Street
Zamalek, Cairo.
Tel & Fax : 27367211 - 27363093

QL.CRLDH ED

el L SOV ey

CamSeanner - Wes gl


https://v3.camscanner.com/user/download

CEL

Consulting Engineering Bureau & Laboratories
A ight O LEAS LN Jelne diSe

Company Name : a5 (5=

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 08-10-2023

Report No : 56

Location :Slop Protection Right

COMPRESSIVE STRENGT 5*15]115 CM CONCRETE SPECIMENS

MixID: C 250/350 OPC

e T : R
s g LAge | : Weight ‘ AVG Density | |oad | Strength |. e Percentage
Casti Testi o Location (gm) Weight 3| (k.N) Kalcm?)  Strength %
asting esting ays g (gm) | (@m/cm) il (Kg mL(_K_g"E"lz)_ o )
| 8256 753 41
St. S i CCh
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Company Name  : ey s

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 16-09-2023

Report No : 38

Location :Slop Protection Right

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350 OPC

Date of A | i
hoe | | weignt |} AVG | Density | | gy . tfwe.th ——
Casti Testi 'D ocation (gm) Weight | 3 (KN 2 eng o
ating oy | RO am) | (gm) |(gmiem)’| () (KIIEM geqicmy ‘
| ' 8055 | ; 478 217
| | st | |
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 07-10-2023
Report No : 54
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COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15"15 CM CONCRETE SPECIMENS
Mix ID: C 250/350 OPC
Date of Age | N o VG i ;
- R | weignt | JAVE | Pene f Load | Strength (A" Ppercentage
Castin / Testin Davs Location (gm) Weight em? | (KN) | (Kglem?) Strength o
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| ;' st. | :’
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Report No :05

Location :St. (495+740) : (495+800) slope protection right

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350 OPC
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 16-09-2023
Report N > o
P *E9 =% _ Aty 09 (b 3l AS L
Location :Slop Protection Right Aolad ) O glGals
L - B P
*Yo/nto/vva: ou
COMPRESSIVE STRENGTHR CM CONCRETE SPECIMENS
MixID: C 250/350 OPC
s S == . , -
__7Date L el BB . Weight AYG f Density Load |. Strength — Percentage
: ; Location Weight | 3 ! .  Strength o
Casting J Testing | Days (gm) (gm) | (gmicm) (k.N) | (Kglcm?) | (Kglem?) °
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Project . Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
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COMPRESSIVE STRENGTH RESULTS OF CUBE 15”1 5*15 CM CON
Mix ID: C 250/350 OPC
Date of Age Densi L
9 ; Weight b ensity | |oad ' Strength - Percentage

Castin Testin Dave Location (gm) Weight jemP | (KN) ot Strength o

.’ . ’ ’ (gm) | (gmicm) i R ) (Kglem?) ’
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Report Date : 14-09-2023 i 593 (B s DS s

Report No : 33 dslat! SWLTald

ALO0»™\ 1 o
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COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350 OPC
 Dateof g - [ T
f———— __ Date of ! Age ] g Weight A‘_/G Density Load | Strength s | Percentage
| Basti / Testin D Location Eirh) Weight 3| (kN) (Kglcm?) Strength | %
| asting | Testing ays g (gm) | (gm/cm) N g (Kglcm?) |
L I S—— o e | ¥, -
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Location :Slop Protection Right St. (495+860) : (495+920)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
MixID: C 250/350 OPC
— e o — T
_ Dateof Age | ; Weight AVG | Dens Y | |oad | Strength e Percentage |
! : D Location (gm) Weight 3 (kN) Kl Strength 9 |
Casting Testing ays g (gm) (gm/cm) . (Kg/em®) (Kglem?) o f
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| Slop 8247 750 340 | |
: Protection | ' o I
14-8-2023 21-8-2023 7 Right St. 8062 8236 2.44 707 320 339 136 ,
(495+860) : | i L . |
(495+920) | g499 787 w7 |
Note: <l 1y Jaand) Aasl gy Cilasall ) 55 3

3 El Malek El Afdal Street

Zamalek, Calro.

Tel.& Fux : 27367231 - 27363093 TVrIrAr - vy

CamScanner 4 Liss iogaaall


https://v3.camscanner.com/user/download

CEL

Corrrvmarltivngg ¢ tipinvewingg Bl oaw & Laboratorion
Ln—m...La‘J‘ ;_'nl)L.‘.‘.......ﬁ’l ‘_L-L-O —— -

ki ) §d (B i AS D
Aot | SW glaals

Company Name : dmeoy (o V0. 3
el * o
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh ‘YO /28 /YVA,: oo
Report Date : 09-09-2023
Report No : 28
Location :Slop Protection Right
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350 OPC
S 08 L age . | Weight | A\.,G { ey | Load Strength Ave.th Percentage
. _ ' ~ Location | | Weight 3 ‘ (k.N) Kglem?) Strengt! o
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh Akt 52 ‘-_:?-"‘ﬁ iuj“
ReportDate :16-08-2023 A e
Report No 16 T i ol A o
Location :Slop Protection Right St. (495+920) : (495+980)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C 250/350 OPC

WRED by Age ‘ .| Weight | i [ ey Load | Strength . Percentage |
Casti Testin Days | -0c40on | (gm) Wit em)®  (kN) | (Kglem?) Strengt? % |
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 05-09-2023
Report No : 25
Location :Slop Protection Right
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350 OPC
__ Dateof Age ; AVG |Density | T e
. . Location | 'veight Weight s| ; Y| nep. 2, | Strength
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